
Form 3400-178, rev. 12/13

Wisconsin Pollutant Discharge Elimination System (WPDES)
Wastewater Discharge Individual Permit Application

Permittee Name: Waukesha City
Facility Name: WAUKESHA CITY
Address: 600 Sentry Dr, Waukesha, WI 53186
WPDES Permit Number: 0029971-09-0
Proposed Permit Expiration Date: 06/30/2023
FID #: 268005100

Important - Please Read These Instructions

Completion of this application is required pursuant to ss. 283.37 and 283.53, Stats., and ch. NR 200, Wis. Adm. Code.
Failure to provide the requested information may result in fines, forfeitures or other penalties pursuant to ss. 283.89
and 283.91, Stats. Personally identifiable information is not likely to be used by the Department of Natural Resources
(DNR) for any purpose other than the reasons stated in the form or for the purpose the form is being submitted.

You must use this form (or a department-approved modification to this form) to apply for an initial permit or a reissued permit
for a discharge that the DNR determines requires an individual permit under ss. NR 200.03(1)(a), (b) and (c), Wis. Adm. Code.

Initial permit - If you are applying for an initial permit, s. NR 200.04(3), Wis. Adm. Code, requires that you file a
complete application with the DNR no later than 180 days prior to the date you intend to commence discharging.
Reissued permit - If you have an existing permit and wish to continue to discharge after expiration of the permit, s.
NR 200.06, Wis. Adm. Code, requires that you must file a complete application with the DNR no later than 180 days
prior to the current permit expiration date.

The application for a given permittee consists of a number of sections that may differ from another pemittee's application,
based on discharge type (municipal, industrial, surface water, land treatment, land application, stormwater). If you have made
changes to your facility since the last time the DNR reissued your permit and you did not inform the DNR of those changes,
this application may not contain all of the correct applicable sections. The correct discharge type and number of outfalls should
appear in the menu bar to the left. If the proper sections do not appear at the left, you should notify the department or you may
complete this application, indicating what changes have occurred in answer to questions that ask you to report changes.

You must answer every question on the sections that apply to your facility. If you try to submit the application with required
fields missing, an error message will alert you. The DNR may contact you to request additional information. Your application
will not be considered complete until you supply this required information.

For some outfall types, effluent monitoring for a list of pollutants is required as part of the application. Please plan accordingly
so results are available to submit with the application. Note, that some pollutants require multiple tests.

To begin, check to see if the Permittee and the Facility name shown at the top of this page are correct. If the facility name and
permittee name are not correct, please report the problem to the DNR using the Contact Us button in the left menu. If the
information is correct:

Click on the various sections in the menu bar to the left one at a time and complete the information requested by
checking boxes, clicking buttons or entering words and numbers.
If you have questions about what information to supply for a certain question as you go about filling out the form, click
on the Instructions button in the left menu bar to reveal instructions for the section you are working on. Useful tip:
After you bring up the instructions, you may print them. However, you should understand that, the complete
instructions are about 40 pages long.
Use the save button as you go or as requested. Your work will automatically be saved upon exiting. You may
complete some parts of the application and come back at another time to finish.
To print a section or multiple sections at any time use the PDF Print button in the left menu bar, select the section(s)
you want to print, open the PDF document and use the normal print function.
When you believe a section is complete, click on the validate button in the left menu bar. If information is missing, a
message will inform you what you need to do. If all the required information has been supplied, a red check mark will
appear in the left menu bar next to the section. You may change your answer to a question in a validated section up
until you submit your application.
When all sections are complete and have been validated, use the submit button to send your application to the DNR.
The Permit Application Certification Statement must be printed and then signed by the Authorized Representative.
Mail the Certification Statement to the address given.

Page 1 of 43



Form 3400-178, rev. 12/13

Facility Information

1. Permittee name: Waukesha City

2. Facility Site Name: WAUKESHA CITY
Site Address:600 Sentry Drive
MCD: City of WAUKESHA
County: Waukesha

3. Other environmental permits or approvals
Has the facility received or applied for coverage under any general WPDES permit or any other environmental permits, such
as for management of hazardous wastes, emission of air pollutants or underground injection?

No

Yes     If yes, give the permit number(s) and briefly describe the discharge(s)

Permit Number Description of Discharge

268005100-ropa Air Permit

39-6005642 Chemical Inventory permit

4. Native American Lands

a. Yes No Is any portion of the facility located on Native American lands?

b. Yes No Does the receiving stream flow through Native American lands after it receives discharge from the
treatment facility?

c. Yes No Are biosolids stored on, disposed of, or land applied on Native American lands?

If yes, to any of the above, please identify those portions of the facility or wastewaters located on Native American lands.

5. Site Map
Attach to this application a detailed site map, such as a USGS topographic map, showing the area extending to at least one
(1) mile beyond property boundaries. This map must show the outline of the facility, the locations of incoming wastewater,
including hauled waste receiving stations, the locations of all surface water discharge points (e.g., to rivers, lakes, streams
etc) and all land treatment sites (e.g., seepage cells). For surface water discharges, estimate the approximate distance from
the plant to the receiving waters. For groundwater discharges, include all groundwater monitoring wells, nearby residences
and all potable wells within 1,000 feet of all land treatment sites. Number all discharge points and sampling points on the map.
Include the map scale and a meridian arrow showing north.

Site map is attached to the Certification Statement

Page 2 of 43



Contact Information

Check over the contact information below and fill in any missing information or make any needed changes. It is not necessary to
have a person's name as Owner. Also, fax numbers are not required. All other fields are required.

 

AUTHORIZED REPRESENTATIVE Name Fred Abadi Title Dept. of Public Works
Director

  Address 130 Delafield St Waukesha,WI 53188

      Phone (262) 524-3596

  EMail fabadi@waukesha-wi.g
ov

FAX

 

OWNER OF FACILITY Name City of Waukesha Title

  Address 201 Delafield St Waukesha,WI 53188

      Phone (262) 524-3500

  EMail www.waukesha-wi.gov FAX

 

DISCHARGE MONITORING CONTACT Name Greg Markle Title Process Control Supervisor

  Address 600 Sentry Drive Waukesha,WI 53186

      Phone (262) 524-3631

  EMail gmarkle@waukesha-wi.
gov

FAX

 

FACILITY OPERATOR/PLANT MANAGER Name Jeff Harenda Title Plant Manager

  Address 600 Sentry Dr. Waukesha,WI 53186

      Phone (262) 524-3629

  EMail jharenda@waukesha-wi
.gov

FAX (262) 524-3632

Page 3 of 43

javascript:doAddContact(1)
javascript:doAddContact(2)
javascript:doAddContact(3)
javascript:doAddContact(4)


Form 3400-178, rev. 12/13

facility planfrom WorksheetDescription Of Municipal Activity

1.

14 MGD design flow, preliminary treatment with screening and grit removal, primary settling, activated
sludge, chemical phosphorus removal, tertiary filtration, UV disinfection, post aeration, solids
thickening, anaerobic digestion, solids dewatering, solids storage, and land application of bio-solids.

Treatment Facility Information
a. Provide a brief description of the wastewater treatment facility.

b. Blending - If the treatment facility is designed to operate with blending (the routing of untreated or partially treated
wastewater around a biological treatment unit), you may request approval for blending. Please use the Blending Approval
Checklist to help guide you in preparing a request for blending approval. Attach a paper copy to the Certification Statement.

Are you applying for blending approval?

Yes No

2.

Addition of advanced phosphorus treatment for WQBEL.
Addition of a return flow pump station for Lake Michigan water supply.

Change in Operations
a. If this application is for reissuance of a current WPDES permit, since the most recent issuance, have any changes in the
operations of the facility or modifications of the facility's wastewater treatment system affected either the quantity or quality of
the discharges from the facility?

No. (continue to b)

Yes. If yes, indicate changes and modifications that have been made and then continue to b.

NA. This is a first-time application.

b. In the next five years, do you intend to expand or change the operations of the facility or modify the wastewater treatment
system to an extent that the quantity or quality of the discharge will be affected?

No. (continue to 3)

Yes. If yes, provide a brief summary of the planned changes.

Page 4 of 43

javascript:getFormURL('BlendAppr')
javascript:getFormURL('BlendAppr')


Description Of Municipal Activity

3. Design Flow
Based on information available to the Department, the wastewater treatment plant's average flow (may also be known as the
"dry weather design flow") is shown below. This is the flow that the Department uses for most of the effluent limit calculations.
The Department will determine other needed flow values from our records. Please indicate if you agree or disagree with the
average design flow given. If you disagree, please briefly explain your reason.

Average Design Flow 14 MGD (million gallons per day)

I agree that the given flow is correct.

I disagree for the following reason:

NOTE: Contact your DNR representative regarding development of an industrial pretreatment program if your Average Design
Flow exceeds 5 MGD or will do so in the next 5 years.

4.

Parshall flume (installed 1992) with ultrasonic level sensor
(replaced 2015).

Preliminary treatment bldg.

Flow proportional-refrigerated vacuum sampler

Preliminary treatment bldg. in front of flume

Influent Flow Monitoring and Sampling Devices

Influent Flow Monitoring Type & Age

Influent Flow Monitoring Location

Influent Sampling Type

Influent Sampling Location

5. Service Area Information
a. List all governmental jurisdictions or private developments served by the treatment works (cities, villages, towns or sanitary
districts), who own sewers in each of those entities and the approximate population of each entity.

Entity Name Who Owns Sewers Approx Pop Served

City of Waukesha City of Waukesha 71,700

Village of Wales Village of Wales 1084

  b. List sources of water supply serving the sewered service area (include any water supplies serving industrial contributors not
connected to the municipal supply where it is located). Indicate approximate average flows and any chemical treatment (other
than chlorine or fluoride) for each water supply.

Source Name Flow (avg. in MGD) Chemical Treatment

Waukesha Water Utility 6.7 Current groundwater supply: sodium silicate for iron
sequestering, HMO process for radium removal

6. Have there been any collection system overflow or treatment plant bypass events in the last 5 years?

No. If no, continue to next question.

Yes. If yes, were the details of these incidences reported to the Department?

Yes. If yes, continue to the next question.

No. If no, provide detailed descriptions of the problems, using the Overflow/Bypass Form. Attach a paper copy of
the completed Overflow/Bypass form to the Certification Statement.

Page 5 of 43

javascript:getFormURL('3400-184')


Description Of Municipal Activity

7.

6/6/1985

18

6

None

none

none

0

Contributors of Non-domestic Wastewater

a. Pretreatment Program -- Does the treatment works have, or is it subject to, an approved pretreatment program (flow
greater than 5 MGD)?

Yes. If yes, record the date of program approval.

Also, record the number of industrial users of the following types:

Categorical Industrial Users

Record the number of Categorical Industrial Users that
contribute wastewater to the treatment works:

Other significant Industrial Users

Record the number of other significant industrial users that
contribute wastewater to the treatment works:

No. If no, record the name(s) of industrial users of the types designated. If there are no users of a given type, enter
"None":

Name any Categorical Industrial User(s) (see list of categorical industry types in instructions) that contributes
wastewater, other than sanitary wastewater, to the treatment works(If none, enter none):

Name any Industrial user(s) that is not a categorical user but has been previously designated as a Significant Industrial
User or contributes; 1) an average of 25,000 gallons per day or more of wastewater, excluding sanitary wastewater,
noncontact cooling water and boiler blowdown or 2) a process waste stream that makes up 5% or more of the average
dry weather hydraulic or organic capacity of the treatment plant(If none, enter none):

b. Potentially Toxic Discharges -- Name any industrial user(s) not included above that contributes wastewater from food
processing, dairy operations (including condensate of whey), can cooling, meat packing or fish hatchery operation (If none,
enter none):

c. Wastes From Other Activities -- Name other entities that contribute wastewater from any of the following activities (If none,
enter none):

Groundwater Remediation or Other Remedial Cleanup

Discharges from Hazardous Waste Generators

d. Total Number of Non-domestic Contributors named above (enter 0 if none):

e. Detailed Contributor Information -- For each of the non-domestic contributors named in parts of question 7, complete a
Detailed Non-Domestic Contributor Sheet. (If you operate a pretreatment program, you only need to provide this information
for contributors named in parts b. and c.)

Page 6 of 43



Description Of Municipal Activity

8.

26,544

21,540

3,729

5,245

Hauled Wastes (check all wastes accepted and enter the average amount in gallons per day)

Sources Monthly Average Amount (gallons per day)

Domestic holding tank wastes

Septic tank waste

Grease trap/interceptor waste

Commercial Septage

Landfill leachate

Other

None of the above

9. Schematic Diagram of Treatment System - Attach a schematic diagram (paper copy) of your wastewater treatment system.
Show all sample locations and treatment units and processes including any chemical addition or treatment. Also show plant
recycle lines and sludge draw off points.

Schematic diagram attached to the Certification Statement

Page 7 of 43



Form 3400-178, rev. 12/13

Surface Water Outfall Information for outfall 001: EFFLUENT - Fox River

1. Receiving Water: FOX RIVER

2.

East bank of Illinois Fox River, one half mile downstream of Prairie Street bridge.

Outfall Location
Describe the outfall location (for example, east bank of Wisconsin River one-quarter mile down stream of Second Street
bridge)

3. Seasonal or Intermittent Discharges (select one of following options and provide information requested)

Discharge is year round.

Discharge is intermittent (describe the frequency, duration and flow rate of each discharge occurrence, except for storm